








Parts List for HR-LN Type 0

Item Number Part Number Description Qty Required

1 130688 SCREW 1

2 131955 BEARING 1

3 HR-15001 SHCS 1/4-20 X 3/4 4

4 HR-15002 PIN- ROLL 3/32 x 1/2 2

5 HR-15003 ROLL PIN 1

6 HR-15004 PIN- DOWEL 1/8 X 7/8 1

7 HR-15010 O-RING VITON 9/16 X 1

8 HR-15013 O-RING 5/8 X 3/4 X 1 1

9 HR-15016 O-RING 2 7/8 X 3 X 1 1

10 HR-15017 O-RING 2 3/4 X 3 1/8 1

11 HR-15018 WASHER- FLAT 5/16 X 3

12 HR-15023 NUT- FLEXLOC 1/4-20 13

13 HR-15026 PIN- ROLL 1/8 X 3/4 1

14 HR-15029 WASHER- LOCK 5/16 ID 3

15 HR-15031 WASHER- LOCK 1/4 ID 11

16 HR-15033 WASHER- LOCK #10 4

17 HR-15038 WASHER- FLAT 3/8 X 1 1

18 HR-15046 NUT- FLEXLOC 5/16-18 6

19 HR-15047 WASHER- FLAT 1/4 X 5 2

20 HR-15050 SHCS  10-24 X 3/4 2

21 HR-15187 SHCS  10-24 X 1/2 2

21 HR-15063 SHCS 1/4-20 X 1-1/4 1

22 HR-15073 SHCS 1/4-20 X 1 1/2 1

23 HR-15077 NEEDLE BEARING 1

24 HR-15079 SHSS 5/16 X 1 1/4 6

25 HR-15082 SHCS 5/16-18 X 1 1/2 2

26 HR-15086 SHSS 5/16 X 1 1
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27 HR-15112 SHSS 3/8 X 2 1

28 HR-15116 PIN- ROLL 3/16 x 3/4 1

29 HR-15169 SHSS 1/4 X 1/2 2

30 HR-15186 SHSS 5/16 X 2 2

31 HR-15187 SHCS  10-24 X 1/2 2

32 HR-15215 QUICK EXHAUST VALVE 1

33 HR-15223 SET SCREW 5/16-18 X 2

34 HR-15224 SHSS 3/8 X 1 3

35 HR-15227 DOWEL PIN 2

36 HR-15230 SCREW 3

37 HR-15231 SCREW 4

38 HR-15261 SET  SCREW 1

39 HR-15262 PLUNGER 1

40 HR-15263 SHSS 1/4 X 3/8 1

41 HR-15315 PIN- ROLL 3/32 X 3/4 2

42 HR-15332 FHMS 8-32 X 1/2 1

43 HR-15333 MUFFLER- 3/8 INCH 1

44 HR-15406 BUSHING 1

45 HR-15407 3/8 CLOSE NIPPLE 1

46 HR-15512 AIR FITTING 3

47 HR-15717 TUBING 1

48 HR-15851 ELBOW- 3/8 NPT x 1/2 1

49 HR-16113 WARNING LABEL 1

50 HR-16307 1/8 PIPE PLUG 1

51 HR-35036 CYLINDER CAP 1

52 HR-55018 PISTON PIN - ROLLER 1

53 HR-55019 PISTON ROD W/ O-RING 1
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54 HR-55021 PISTON CL-CC-AK-LN-T 1

55 HR-55022 PISTON SCREW 1

56 HR-55256 FRONT PLATE 1

57 HR-55257 SIDE PLATE L.H. 1

58 HR-55258 SIDE PLATE R.H. 1

59 HR-55259 SPRING 2

60 HR-55261 BLADE LN 1

61 HR-55262 BACK PLATE 1

62 HR-55263 BASE PLATE 1

63 HR-55264 IMPACT BLOCK 1

64 HR-55265 KNOB- BACKUP PAWL 1

65 HR-55266 MOUNTING BLOCK 1

66 HR-55267 PANEL GUIDE 1

67 HR-55268 CRIMPING INSERT 1

68 HR-55269 SPRING 1

69 HR-55271 ASSEMBLY- CLIP RAIL 1

70 HR-55272 PAWL 1

71 HR-55273 CAP- CYLINDER 1

72 HR-55274 STUD- CYLINDER 1

73 HR-55275 CYLINDER 1

74 HR-55276 PISTON 1

75 HR-55277 PLATE 1

76 HR-55278 CLIP ROLLER GUIDE 1

77 HR-55279 SPRING BLOCK STUD 1

78 HR-55280 SPRING BLOCK 1

79 HR-55281 PUSHER LEVER 1

80 HR-55282 PISTON ROD PIN 1
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81 HR-55283 PUSHER SPRING LN 1

82 HR-55284 PUSHER SPRING ROD 1

83 HR-55285 PAWL PIN 1

84 HR-55287 PUSHER ROD GUIDE 1

85 HR-55288 PAWL BLOCK 1

86 HR-55289 STOP PAWL 1

87 HR-55290 SPRING- COMPRESSION 1

88 HR-55292 KNOB 1

89 HR-55293 SPACER 1

90 HR-55333 CLAMP BUSHING 1

91 HR-55340 PANEL GUIDE CLAMP 1

92 HR-55351 CLAMP ARM 1

93 HR-55352 CLAMP BAR 1

94 HR-55353 STOP ADJUSTER 1

95 HR-55354 PANEL STOP 1

96 HR-55355 GUIDE SHAFT 1

97 HR-55357 LOCKNAIL GUARD 1

98 HR-55406 SPRING 1

99 HR-55489 GUARD RETAINER 1

100 HR-55506 TOP PLATE 1

101 HR-55507 LINK 2

102 HR-55508 YOKE 1

103 HR-55509 BLADE PIN 1

104 HR-55511 ASSEMBLY- HOUSING 1

105 HR-55924 SPRING PAD 1

106 HR-55980 MOUNT- PANEL STOP 1

107 HR-55981 GUARD RETAINER SCREW 2
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201 HR-15002 PIN- ROLL 3/32 x 1/2 2

202 HR-15018 WASHER- FLAT 5/16 X 2

203 HR-15040 SHCS 5/16-18 X 1 3/4 2

204 HR-15044 NUT- FLEXLOC 10-24 6

205 HR-15050 SHCS  10-24 X 3/4 2

206 HR-15063 SHCS 1/4-20 X 1-1/4 1

207 HR-15072 SHSS 5/16 x 1/2 1

208 HR-15110 SHCS 10-24 X 3/8 5

209 HR-15187 SHCS  10-24 X 1/2 2

210 HR-15253 SHCS 3/8-16 X 1 W/ P 1

211 HR-15258 PIPE CLAMP 4

212 HR-15259 NUT- HEX 1/4-20 1

213 HR-15299 HAND KNOB 1

214 HR-55332 BRACKET 1

215 HR-55334 FLANGE 1

216 HR-55335 SLACK ARM 1

217 HR-55336 BRAKE ARM 1

218 HR-55337 UNION BLOCK 1

219 HR-55338 PIVOT BLOCK 1

220 HR-55339 FLANGE ASSY. 1

221 HR-55341 ASSEMBLY- FELT BRAKE 1

222 HR-55342 BRAKE MOUNT 1

223 HR-55343 SPOKE 1

224 HR-55432 BRAKE STIFFENER 1

301 132140 SCREW 2

302 132143 BOARD,WOODEN 1

303 132779 VALVE MOUNT ASSY. 1
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304 HR-10569 STEEL LEGS 2

305 HR-15001 SHCS 1/4-20 X 3/4 3

306 HR-15018 WASHER- FLAT 5/16 X 10

307 HR-15023 NUT- FLEXLOC 1/4-20 9

308 HR-15046 NUT- FLEXLOC 5/16-18 2

309 HR-15047 WASHER- FLAT 1/4 X 5 16

310 HR-15063 SHCS 1/4-20 X 1-1/4 2

311 HR-15066 SCREW 4

312 HR-15259 NUT- HEX 1/4-20 1

313 HR-15779 HOOK 1

314 HR-16098 LAG SCREW 10

315 HR-55350 TABLE TOP 1

316 HR-56106 TABLE BRACE 2

401 15303 FOOT PEDAL 1

402 15340 NIPPLE 2

403 15341 HOSE BARB 2

404 HR-15021 SHCS 10-32 X 1/2 W/N 4

405 HR-15033 WASHER- LOCK #10 4

406 HR-15034 1/4 STREET ELBOW STE 2

501 HR-15034 1/4 STREET ELBOW STE 3

502 HR-15202 NIPPLE 1

503 HR-15207 NIPPLE 3

504 HR-15295 AIR REGULATOR 1

505 HR-15302 POPPET VALVE 1

506 HR-15310 MUFFLER 1

507 HR-15338 AIR GAUGE 1

508 HR-15407 3/8 CLOSE NIPPLE 2
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509 HR-15414 BUSHING HEX 3

510 HR-15468 AIR FITTING 1

511 HR-15739 FEMALE CROSS 1

512 HR-15851 ELBOW- 3/8 NPT x 1/2 1

513 HR-15951 FEMALE TEE 1

514 HR-16082 CLOSED NIPPLE 1

601 HR-15207 NIPPLE 1

602 HR-15209 HOSE CLAMP 6

603 HR-15312 AIR GUN 1

604 HR-15717 TUBING 1

605 HR-15718 TUBING 1

606 HR-15953 AIR HOSE 1

701 120805 SCREW-SHEET METAL 1

702 HR-10584 CHAIN 1

703 HR-15280 PLIERS 1

704 HR-15666 CABLE TIE 1

705 HR-15747 FLAT WASHER 1
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